
HAL Id: hal-04668158
https://hal.inrae.fr/hal-04668158

Submitted on 6 Aug 2024

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Distributed under a Creative Commons Attribution 4.0 International License
[...]
sive compared to other coagulates (e.g., aluminum salts), removes 
phosphorus efficiently, reduces hydrogen sulfide formation, and im-
proves sludge flocculation (Frossard I et al., 1997). The iron-dosing 
chem-P WWTPs cannot recover phosphorus in the form of struvite 
because vivianite is the dominant phosphorus structure (Wilfert et al., 
2018). Most of the studies conducted on vivianite focused on digested 
sludge from the digester units (Hao et al., 2022; Heinrich et al., 2023; 
Prot et al., 2019, 2020; Roussel and Carliell-Marquet, 2016; Wilfert 
et al., 2016, 2018), and one pilot-scale study was able to recover 80 % of 
the vivianite from digested sludge (Wijdeveld et al., 2022). Because the 
vivianite is formed in-situ with uncontrolled conditions in anaerobic 
digester particles sizes are small, and a high-gradient magnetic separator 
is then necessary to separate it from the sludge (Wijdeveld et al., 2022). 
Another route could be to collect iron phosphate sludge before vivianite 
was formed and crystallize it in a dedicated process to produce crystals 
which can be easily handled (Priambodo et al., 2017). However, for this 
so-called ex-situ strategy, it would be necessary to know accurately in 
which zones of treatment plant the iron reduction starts and vivianite 
forms. 

Current research has shown that vivianite formation decreases as the 
sulfur concentration increases in the sludge due to iron sulfide forma-
tion, which in turn decreases the available iron to bind with phosphates 

(Heinrich et al., 2023; Wilfert et al., 2016). Sulfates can mainly enter 
WWTPs through four routes: the use of sulfates in drinking water 
treatment plants as coagulants, the presence of sulfates in the drinking 
water sources, industrial discharges containing sulfates to the sewage 
systems (Pikaar et al., 2014), and the addition of iron sulfates at WWTPs 
for chem-P removal (Heinrich et al., 2023). Subsequently, sulfates un-
dergo biochemical reduction in anaerobic conditions within clarifiers 
and digesters (Ho et al., 2022). Limited research focused on the for-
mation of vivianite elsewhere, that is, other than digested sludge. Prot 
et al. (2022) initiated a lab reactor with a waste-activated thickened 
sludge sample that had a residence time of 30 h from Hoensbroek 
WWTP. The results showed that 2–4 days of anaerobic storage were 
enough for iron reduction to be completed, and the percentage of iron 
that formed vivianite increased from 10 % (in thickened sludge sample) 
to 50–55 % (after 1–3 days of anaerobic storage). The formation of 
vivianite in digested sludge has been intensively studied, unlike in other 
sludges such as excess sludge. Typically, digesters are optimized for 
biogas production rather than phosphorus recovery. Thus, it becomes 
imperative to explore alternative settings where vivianite recovery can 
be effectively enhanced. 

The present study aims to fulfill this research need and explore the 
potential locations for vivianite recovery other than the digester, either 
to develop in-situ or ex-situ strategies, since long retention times are not 
needed for iron reduction and vivianite formation. The study utilized 
full-scale WWTPs data to pursue this exploration and produce useful 
information for research and industry in this area. To the authors' 
knowledge, such work especially with full-scale WWTPS has not been 
investigated in previous studies. In this full-scale study, we sampled two 
different WWTPs (Viikinmäki, Finland, and Seine Aval, France) for 10 
weeks each to assess the interactions of sulfur and phosphorus with iron 
and to establish the quantity of iron (II) produced by iron reduction and 
the vivianite quantity that is formed before reaching the digester. The 
size and the difference in the treatment train of these two WWTPs add 
another unique element to this study. Sampling locations were chosen 
along both the water and sludge lines to monitor the impact of chemical 
changes in the wastewater on the formation of vivianite. This approach 
opens up opportunities for WWTPs without digesters to potentially 
recover vivianite. The formation potential of vivianite was evaluated by 
tracking the change in the chemistry of iron, phosphorus, and sulfur, 
followed by a global mass balance for each WWTP. Advanced qualitative 
analysis, such as Mössbauer spectroscopy and XRD was employed as 
confirmatory techniques to verify vivianite formation and study its 
structural characteristics. 

2. Methodology 

2.1. Wastewater treatment plants with sampling locations 

Two different wastewater treatment plants were chosen for sampling 
(the Viikinmäki (VIK) WWTP in Finland and the Seine Aval (SAV) 
WWTP in France). The sampling duration was 10 sampling weeks for 
each plant. The sampling locations for each plant are highlighted with a 
green circle, followed by a 2–3 letter symbol in Fig. 1. The VIK sampling 
was done between September and November 2021, and the SAV sam-
pling was done between April and July 2022. The operational conditions 
for both plants were stable, and the average water temperature while 
sampling was around 18 ◦C for VIK and 20 ◦C for SAV. VIK and SAV were 
chosen to understand vivianite formation in different wastewater con-
ditions. The iron is dosed in ferrous form as iron sulfate at VIK and in 
ferric form as ferric chloride at SAV. The molar ratios of iron:phos-
phorus:sulfur are different in both plants, and the process design varies 

L. Amin et al.                                                                                                                                                                                                                                    



Science of the Total Environment 912 (2024) 169520

3

significantly at the two plants. 

2.1.1. Plant 1: Viikinmäki WWTP, Helsinki, Finland 
Viikinmäki is the largest wastewater plant in Finland, with an inflow 

of 280,000 m3/d. The influent average water temperature is 15 ◦C. As 
shown in Fig. 1, the plant consists of a preliminary treatment that in-
cludes four screens, three aerated sand and grit removal units, and one 
large pre-aeration unit with intermittent aeration of 10 min on – 50 min 
off, with a retention time of 52 min. The aeration prevents the settling of 
the sludge and oxidizes the iron sulfate that is dosed in the grit removal. 
The ferrous sulfate dosing points are the grit removal and biological 
tanks, with total average dosing of 16 gFe/m3 inflow. The biological 
treatment consists of nine lines with six sections each. Three of them are 
anoxic for pre-denitrification, and the rest are aerobic. However, the 
anoxic sections can be changed to aerobic if nitrification is not enough. 
Then there are nine lines, with 18 tanks for secondary sedimentation, 
followed by biological filters for post-denitrification. The waste- 
activated sludge is pumped to the primary sedimentation where it is 
mixed with primary sludge and continues to the digestion units. There 
are seven primary settling lines, and two digestion lines, with each 
digestion line consists of a two–phase digester. Periodically, external 
sludge containing organic matter, oils, fats, and such is pumped directly 
to the digestion units. The feeding of the external sludge to the digester 
was not documented during the sampling period. 

2.1.2. Plant 2: Seine Aval WWTP, Paris, France 
Seine Aval is the largest wastewater treatment plant in Europe with 

an inflow of 1.5 million m3/d. The biological treatment is split unequally 
into two different lines (Fig. 1). The first line, which receives 20 % of the 
flow, consists of membrane bioreactors with anoxic and aerobic zones 
where the water samples were collected. The ferric chloride dosing 
points are the anoxic and aerobic zones of the biological line, lamellar 
settling tanks before the biofiltration line, and four of the primary 
sedimentation tanks, with a total average dosing of 7.7 gFe/m3 inflow. 
There are 20 sedimentation tanks, iron is dosed to 4 of them, and the 
sludge from these 4 tanks is combined into one line, where sample PSF is 
collected. The sludge from the other 16 tanks is divided into 4 lines, and 
the sludge sample (PS) is collected from one of those lines. At SAV, there 
are two sets of digester trains: the first train (called the primary digester) 
receives all the sludge from the primary sedimentation. The second 
train, with four secondary digesters, receives the sludge from all the 
biological lines. Each digestion train consists of a two–phase digester. 
Between the primary sedimentation and the primary digester, there are 
seven centrifuge units and a storage unit for mixing the sludge. The 
biological sludge passes through different dewatering processes (con-
sisting of thickening units, flotation units, and centrifugation units) until 
reaching the storage unit where all the sludge is mixed before being 
pumped to the four secondary digesters. 

Fig. 1. Simplified diagram of the Viikinmäki (A) and Seine Aval (B) wastewater treatment plants, with sampling points shown in green and iron dosing points 
in purple. 

L. Amin et al.                                                                                                                                                                                                                                    



Science of the Total Environment 912 (2024) 169520

4

2.1.3. Description of sampling locations 
The sampling locations were chosen to give an overview of the water 

lines, and a more detailed view of the sludge lines. For both VIK and 
SAV, the first sample was taken after the pretreatment and before any 
iron dosage to the plant (INF). The second sample at VIK was taken from 
the pre-aeration tank (PA), after the first iron-dosing point to check if the 
dosed ferrous iron is being oxidized before reaching the biological tanks. 
For the biological line at VIK, samples were taken from the aerobic zone 
(AR), anoxic zone (AN), and the return-activated sludge (RAS). For the 
sludge line, samples were taken before and after the digester unit. The 
sample collected before the digester is called mixed sludge (MS) because 
it is the combination of raw and excess sludge that is thickened in the 
primary clarifiers. The sample collected after the digester is referred to 
as the digester tank (DT) as it was taken from the second phase of the 
digester before the sludge was pumped out of the digester. That is 
because, at VIK, air is pumped as the sludge leaves the digester. At SAV, 
samples were taken from the anoxic zone (AN) and the return activated 
sludge (RAS). There was no need to take from the aerobic zone because it 
was shown from the VIK results that the AN and AR samples behave 
remarkably similar. The rest of the SAV samples were collected from the 
sludge lines. The first two samples were taken after the primary sedi-
mentation units. One was collected from the line that had no iron dosing 
(called primary sludge (PS)), and the other was collected from the line 
with iron dosing (called primary sludge with Fe (PSF)). Other samples 
were taken from the influent and effluent of the primary digester (PDI 
and PDE) and the secondary digester (SDI and SDE). 

2.2. Sampling technique, probes measurements, and sample pretreatment 

The sampling for both plants was carried out in the morning in the 
middle of the week to avoid periods of peak fluctuation. Two liters were 
collected from each location. Half a liter was used to measure temper-
ature, pH, redox, conductivity, and total dissolved solids (TDS) using 
WTW probes. 

Pretreatment was conducted within 20 min (40 min for SAV) of the 
sample collection. The pretreatment consisted of acidifying around 20 
ml (60 ml for SAV) of each sample with HCl and mixing for 10 min until 
the pH dropped to <1.5. Then the samples were filtered using 0.45 μm 
filters. For concentrated sludge samples (MS, DT, PS, PSF, PDI, PDE, SDI, 
and SDE), direct filtration was not possible, so these samples were 
centrifuged at 1000 rpm for 10 min prior to filtration. The resulting 
acidified and filtered samples were stored in airtight containers in the 
dark for total Fe2+ and P-PO4 analysis. For soluble P-PO4, and SO4 an-
alyses, the same procedures were carried out, but without the acidifi-
cation step. 

2.3. Spectrophotometric and solids analysis 

After pretreatment, VIK samples were transported back to the labo-
ratory. It took around 30 min for the Fe2+, P-PO4, and SO4 analysis to be 
conducted, and 1–2 weeks for the total Fe and total P to be analyzed. All 
measurements were automatically conducted via the BluVision (Ska-
lar®), which applies SFS-ISO 15923–1:2018 and ISO/TS 15923–2 pro-
tocols. For SAV samples, Fe2+ analysis was done manually using the 
same calorimetric methodology used by BluVision on the same sampling 
day. Within 1–2 weeks, all the other analyses (P-PO4, SO4, total Fe, and 
total P for SAV) were analyzed manually using the same protocol as that 
used in BluVision. Iron analysis is based on the phenanthroline spec-
trophotometry, phosphorus analysis is based on the molybdenum blue 
method, and sulfate analysis is based on the formation of barium sulfate 
suspension. For total Fe and total P analysis, the samples were digested 
by adding potassium peroxidesulfate and autoclaving for 2 h prior to 
analysis. These measurements are helpful for understanding the chem-
ical transformations leading to vivianite formation. 

For solids analysis, wastewater samples were passed through 0.45 
μm filter papers and dried at 105 ◦C for determining the Total Suspended 

Solids (TSS). Then the filter papers with the dried sludge were further 
heated to 550 ◦C for Volatile Suspended Solids (VSS) analysis. However, 
for thick sludge samples, the filtration step was skipped, and Total Solids 
(TS) and Volatile Solids (VS) measurements were determined instead of 
TSS and VSS. 

2.4. Mössbauer and XRD sample preparations and analysis 

For the VIK samples, 50 ml of the sample was centrifuged within 5–6 
h from collection, and the supernatant was discarded. The rest was 
placed in an amber bottle and purged with nitrogen for 1–2 days until 
the sludge had totally dried. For SAV samples, the sludge samples were 
dried under a vacuum using lyophilization for 24 h. The dried sludge 
was removed and pulverized using a mortar and pestle. Pellets for 
Mössbauer spectroscopy were prepared by mixing 50–200 mg sample 
powder with epoxy resin. The pellets were sealed under vacuum, sent for 
Mössbauer analysis, and stored in a glove box. The rest of the powder 
was used for XRD measurements. Some samples were prepared inside a 
glove box with an N2 atmosphere, and others were prepared in air 
conditions. Due to the added complexity of working in a glove box, we 
compared pellets prepared inside and outside the glove box, and we 
noted no significant differences. The sample preparation outside the 
glove box was conducted quickly (within an hour). For one sample, we 
used the two drying methods on each half, followed by the same steps for 
pellet preparation. The Mössbauer analysis for both of the pellets 
showed the same results. Henceforth, samples for Mössbauer analysis 
were prepared in open-air conditions in fume hood. 

The 57Fe Mössbauer spectroscopy measurements were done using a 
Ritverc 57Co(Rh) source and an Oxford CF-506 continuous-flow cryostat 
in transmission geometry. Measurements were done at 300.0 K, with a 
maximum Doppler velocity of 4.0 mm/s in constant-acceleration mode 
and with vacuum in the sample chamber, and at 5.6 K using liquid he-
lium, with 11.5 mm/s and helium gas in the sample chamber. PAN-
alytical X'PERT PRO MPD Alpha1, with Cu as the X-ray source and K- 
alpha1 monochromator (45 kV, 40 mA) was used for XRD analysis. The 
measuring angle was 5◦ to 80◦, the step size was 0.026◦, and the spin-
ning revolution was 16 s. 

3. Results 

3.1. Mass balance 